Report on Water Pollution

in the

LAKE HURGY BASIN

i LS i W P R i - el AR L ki i b e AN

‘SAEOl‘JmTHEASTERN MICHIGAN AREA
HURON RIVER

-t
R

UNITED STATES DEPARTMENT OF THE INTERIOR

FEDERAL WATER POLLUTION CONTROL ADMINISTRATION

GREAT LAKES REGION
APRIL 1967




REPORT ON

WATER POLLUTION IN THE LAKE ERIE BASIN
SOUTHEASTERN MICHIGAN AREA
HURON RIVER

APRIL 1967

U.S. DEPARTMENT OF THE INTERIOR
Federal Water Pollution Control Administration
Great Lakes Region
Detroit Program Office
U.S. Naval Air Station
Grosse Ile, Michigan



PREFACE

The southeastern Michigan area draining into Lake Erie has been
recognized as one of the major water pollution areas of the Lake Erié
system. Extending across the natural watershed boundaries of south~
[...]
River. The Huron River has its source at Big Lake in Oekland County and
" flows in a southwesterly direction for 55 miles through an inland lake
region. The river then flows southeasterly approximately 65 miles to its
mouth at Pointe Mouillee on La.kg Erie. Pointe Mouillee is a large marshy
area extending into Lake Erie at the mouth of the Detroit River area. |
The Huron River enters Lake Erie through a distributary system in the
Mouillee Marsh. |

The Huron River falls sbout 44O feet from its headwaters to its mouth.
The main stem of the> Huron River below Base Line Lake has a series of
hydroelectric daﬁs » some of which are not producing power. Two of the
major impoundments are Ford and Belleville Lakes below Ypsilanti.

The Huron River Basin has a drainage area of 890 square miles comprising
parts of Oekland, Livingston, Washtenaw, Weyne, and Monroe Counties. The
major populatibn center is the Ann Arbor-Ypsilanti ’area.' (See Figure 1.)

The two major tributaries to the Huron Rivexr are the Porté.ge-River in
the northwestern portion of the basin and Mill Creek in the southwestern
portion of the basin near Dexter, Michigan. The Portage River haé a drain-
age area of approximately 80 square miles and Mill éreek has a drainage
area of approximately 135 square miles. !

The Huron River Basin is shaped like a mallet with the upper basin
. comprisipg the head. For approximately 50 miles from the mouth of the

Huron River to Amnn Arbor, the basin is narrow and aversges 5 miles in width.

5.



Above Ann Arobr, the basin widens and contains some 340 lakes and im-
poundments.

The upper basin topogfaphy consists of rolling hills, ﬂaf.lands, and
lakes, and contﬁ.ms extensive deposits of sand and gravel. ‘The topography
below Ann Arbor is relatively flat, containing primarily clay and silt

deposits of an anclent lake bed.

- Climate

The Huron River Basin, lying in the southeast corner of Michigan, has
a climate that is greatly affected by the Great Lakes. These large masses
of water tend to raise the tempe;-ature of the air in winter and lower it
during the swmmer. This action results in a climate that is more moderate
than is experienced in the areas to the west and squthwest of Michigan.
This climate can be described as one having a wide seasonal temperature
.\lrariation , many storms ,.and a relatively constant yearly precipitation
distribution. In the winter, this prec;t.pitation is usuall& in the form
of snov. |

At Ann Arbor, -f:he average yeariy t'emperature ;is 49, with average sum~
mer and wintef temperatures of 69° and 28° » respectively. The normal -jrear-
1y precipitation at Ann Arbor is 31 :.ﬁches, with roughly 50% falling during
the months of May through September, ihclusive.' The growing season averages

163 days.

' I_ixdrologz

-Tocation of U.S. Geological Survey Gages
Thei‘e are nine U.S. Geological Survey gaging stations in the Huron
River Basin. One of these, Huron River at‘Ann Arbor, was utilized by the

Federal Water Pollution Control Administration in this report. It has a
6



drainage area of Tll square miles and is located 100 fee£ upstream fronm

the Wall Street bridge in Ann Arbor. It has been in operation since February
190k. At this station, the maximum and minimum discharges are 58&0 and

4 cubic feet per second (cfs), respectively. For the period of record, the

discharge has averaged 434 cfs.

Drought Flow

The flow of the Huron River is regulated by the many dams along its
length. This regulation tends.to make meaningless ény value of short-term
drought flow calculated, It is believed, however, that the thirty-day
drought flow is a reliasble value. The one and seven-day values are in-
cluded below to show the wide variance between the three flows. These
' flows were calculated for the U.S. Geological Survéy gage at Ann Arbor

for the 1948-1964 period. They are as follows:

One-day (once-in-ten-years) - 35 cfs
Seven-day (once-in-ten-years) = TO cfs
Thirty-day (once-in-ten-years) = 9T cfs



o
O'U
Q|§

e
e .(II-
o
gz
2
(=]

AR

§
. b
. 13
. B
. CO
B g
STOCKBRIDGEL (]
. T e
. INGHAM CO.
JACKSON €O

LOCATION MAP

_—

“co.

JACKSON CoO.
HTENAW

WASH

Honey °F
(2 PINCKNEY %
©

DEXTER

&,
‘.
&

99

<
”\
S
N
- .
’_rl‘-a . -3
ki v
o
A P N _
T LR
L S
3 s
-..-'.

LIVINGSTON CO.
OAKLAND CO

\
N ——

MONROE CO.

LAXE HURON PROGRAM OFFICE
GREAT LAKES-ILLINOIS RIVER BASIN PROJECT

HURON RIVER BASIN

V.S, QEFARTWENT OF THE INTERIOR
FEOERAL WATER POLLUTION CONTAOL ADMINISTRATION
GREAT LAKES REGION GROSSE (LE, MICHIGAN

IYNOId



DISCHARGE IN CUBE FEET PER SECOND (cfs)

FIGURE 2

FLOW DURATION CURVE
HURON RIVER AT ANN ARBOR
I915-1947, 1949-1964

10,000

\\-
N |
'_ .\\
1,000 \‘ -
AN
\\\
1N
\
'\\
' 100 . \\\
- NC
N\
10 - \
ol.m 0.08 0.10.2 0.8 1. 2 5. 10 20 30 40 50 s<.> 70 o0 90 98 98 99 99.8 99.9 99.99

TIME IN PERCENT OF TOTAL PERIOD



WATER USE

Municipal Water Supply

The Huron River Basin has a 1965 population served by public water
supplies of about 150,000 people. This number is expected to increase
to 360,000 by 1990 and to 510,000 by 2020. Municipal water use in 1965
was estimated to be approximately 20 million gallons per day (MGD) and
projected to be 48 and 73 MGD in 1990 and 2020, respectively. Approxi-
mately one-half of the present water supply comes from the Huron River.
The remainder is from ground water supplies.

Table 1 lists the present water supplies and the source. In Teble 2

the projected municipal water uses for 1990 and 2020 are shown.

Industrial Water Supply

Many of the small industries in the basin obtain their water from the
municipal supply. The industrial water use shown in Teble 2 1is the quan-
tity of water obtained directly from other sources. This table also shows

projected industrial water use.

Water-related Recreation

The Huron River Basin is dotted with lgakes ‘and parks that offer oute
door facilities of all types. One of the major fecreationu areas in the
basin 1s the .I.ower Huron Metropolitan Park. Fishing, boating, swimming,
end skiing, are popular water uses in the basin. Recreation inventory and
analyses are contained in the Bureau of Outdooxr Reéreation report. "Water

Oriented-Outdoor Recreation Lake Erie Basins." August 1966.

10



TABLE 1 .. MUNICIPAL WATER SUPPLIES*

1960
Town Pop.
Brighton 2,300
Brighton Twp. 450
Green Oak Twp. 1,000
.Boys Vocational 100

School

Commerce Twp. 3,100
Milfoxd . 4,300
South Lyon 1,800
Walled Lake 700
Wixom 350
Wolverine Lake 300
Belleville 1,900
Flat Rock 4,700 -
Rockwood 2,000
Ann Arbor 67,300

Huron River Basin

Owner** Source

M-  Wells in drift 94°' to 97'
deep

T Wells in'drift 105' deep

T Wells in:drift 116' to 126°
deep '

5 Wells in drift 81' to 90'
deep

c . Wells in drift 112' to 140°
-deep -

M ‘Wells in drift 118! deep

M - Wells in‘'drift 104' to 118"

-deep

M Wells in 'drift 160°' to 206°'
deep

c . Wells in 'drift 64' deep

M Wells in drift 254' to 257"
deep

M Detroit

M Intake Huron River.

M 'Water from Flat Rock

M

Wells in drift 30' to 56' deep 2

and 178' deep plus Huron
River water

Ireatment¥*
4, 5 & 6

& 6

% Taken from 'Data on Public Water Supplies in Michigan," Engineering
Bulletin No. 4 by the Michigan Department of Public Health.
** See Owner and Treatment Code, page 13.

Il



TABLE 1 , MUNICIPAL WATER SUPPLIES*
Huron River Basin

1960
Town Pop. Owner¥x* Source Treatment**
Ann Arbor Twp. 500 P  VWells in drift 58' to 142°' -
: deep '
Chelsea 3,400 M Wells in drift 34' to 40' 4 & 6
‘ "deep , '
Dexter 1,700 M - Wells in rock 280' deep 5
Lyndon Twp. 250 S  Wells in. drift 74' deep -
. Brookside Sub. 200 T Wells in'drift 75' deep ' -
Walden Woods 200 P Wells in drift 101' deep -
- 8cio & Webster 200 D Wells in drift 51' deep ; -
Twp.
Superior Twp. 400 T Wells in drift 113' to 120' 5
‘deep E
Ypsilanti 21,000 M Wells in drift 87' to 102° 2 &6
: ‘deep ‘
Ypsilanti Twp. 20,000 T Wells in'drift 81' to 87' 2 &6
deep '
Ypsilanti State 5,000 s Wells in'drift 217' to 226' -

Hospital ~deep

* Taken from '"Data on Public Water Supplies in Michigan," Engineering
" Bulletin No. 4 by the Michigan Department of Public Health.
** See Owner and Treatment Code, page 13.

12



'OWNER AND TREATMENT CODES

Owner Code:

= City or Village
= Iownship .
Private

= District

= County .

v QU w3 X
]

= State
U.S. = Federal

Treatment Code:

1. Std. Filtration¥

2. Lime softening¥¥
- 3. Zeolite softening

4., Iron removal

5. Chlorination

6. Fluoridatiomn

* Implies at least chlorination, chemical coagulation, and rapid sand
filtration.

**Lime softening includes filtratiom,

13 .



TABLE 2 . PROJECTED WATER USE (MGD)

1965

Municipal¥ | . 20
Industrial 6
Total 26

*Includes water for small industries.

1k



SOURCES AND CHARACTERISTICS OF WASTE

Municigal

Eleven communities d;scharge treate& wastes to watercourses in the
Huron River Basin. Secondary treatment is provided for an estimated
132,550 people, primary treatment for an estimated 86,000 people, and

-private septic tank or no tfeatment at all for an estimated 16,000 people.
All of the qunicipal sewaée tfeatment plants chiorinate the final effluent.

Municiﬁal sewage treatment plants discharge about 19 millidn gallons
per day (MGD). The Ann Arbor-Ypsilanti area contributes 87% of the muni-
cipal waste to the Huron River. Table 3 1ists the i965 population
served, the flow, and the waste constituents. Figure 3 gives the locatim

of the municipal sewage treatment plants in the Huron River Basin.

Ann Arbor - 1965
The Ann Arbor séwage treatﬁent plant éérves a ﬁopulation of 74,000 and
discharges 10.3 MGD to the Huron River. Ninety-five percent of the occupied
properties in Ann Arbor are served with a.separaté sewer system. Utilizing
the activgted sludge process, the plant removes ai'average of 95% of the
biochemical oxygen demand (BODS) from the incoming.sewage. BOD5 in the
effluent varied from 7 to 30 milligrams/liter (mg)l), with an average of

12 mg/1 during 1965.

Brighton -~ 1965
The community of Brighton has 98% of the population connected to a
separate sewer system. A trickiing filter plant with an average flow of

0.5 MGD serves a population of 2300. The average BOD. removal was 88%

P

i5



during 1965. The BODS" in the effluent varied from 15 to 30 mg/l with an
average of 21 mg/l. The Brighton sewege treatment plant discharges to

Ore Creek, a tributary of the Huron River.

Chelsea - 1965 |
The Chelsea sewage treatment plant serves a population of 3500. Virtue
a.'l.ly all occupied properties are connected to a separate sever systen.
Treatment consists of'_en activated sludge plant wiﬁh an average removal of
93% of the Boi)s. The concentration of ‘BODS in the effluent varied from 6
to 27 mg/l .with an average of 13 mg/l. The average discharge for 1965 was

0.3 MGD.

Dexter - 1965
The Village of Dexter provides primary treatﬁent for a population of
2000. Approximately 95% of the community is served with a separate. sever
system. The average discharge to Mill Creek was O 12 MGD with an effluent

in the effluent was 207 mg/l.

BOD5 range of 123 to 305 mg/l. The average BOD5

Flat Rock - 1965 -

The Flat Rock primary sewage treatment plant serves a population of
4600. Ninety-five percent of the community is sewe:cea. Approximately 30%
of the occupiled properties are connected to a combined sewer and the re-
mainder to a separate sewer system. The BODs in the efflgent ranged from
63 to 173 mg/1l with an average of 135 mg/1, a removal of 50% The average

flow was 0.34 MGD.

Milford - 1965

The City of Milford has virtually all occupied Iiroperties connected to

16



a separate sewer system. Treatment consists of a trickling filter with
66% removal of BOD, . 5 discharged vas 73 mg/l during 1965.

The total' population served by the Milford plant was 5000. Average flow

The average BOD

was 0.53 MGD.

Rockwood ~ 1965
The Rockv}oodvprimary sewage treatment plant serves a population of
8000. The average discharge during 1965 was 0.32 MGD. - The BOD5 removal
averaged about 40% with a concentration range of 49 to 139 mg/1 and an
average of 96 mg/l. Virtually all occupied properties are connected to a

combined sewer system.

City of Ypsilanti - 1965
The City of Ypsilanti with a population served of 22,000 has an acti-
vated sludge type sewage treatment plant. Virtuall& a.ll' occupied prop-
erties are connected to a separa.te sewer systan. BODS removals average
about 86% with an average concentration in the eff:l.uent of 21 mg/ 1. av-

erage flow was 2.28 MGD.

Ypsilanti Township - 1965
Ypsilanti Towﬁship has appmximﬁtely 80% of its occupied properties
connected to a separate sanitary sewér system. ngthent consists of an
activated sludge-type plant with an aversge flow of 3.65 MGD. The effluent

has an average concentration of 25 mg/l. The population served was 23,000.

Ypsilanti State Hospital - 1965
Ypsilanti State Hospital sewage treatment plant has an aversge flow of

approximately 0.5 MGD. This is a trickling filter plant. - The effluent

iT .



_BOD5 for the 1965 records available averaged 33 mg/l. The BOD5 removal

efficiency of this plant is about 87%.

" South Lyon - 1965
South Lyon ﬁas 98% of the occupied properties conmected to a separate
sewer system. Treatmeﬂt consists of aﬁ activated éludge type plant. This
plant ser?es a population of 1,900 and has aﬁ average flow of 0.18 MGD.

BOD. removal of 95% provides an effluent with an average concentration of 12

5
mg/1.

Industrial - 1966

Thirteen industries discharge wastes to the Huron River or the tribu-~
taries. Waste originating from plating operations,,automotive parts, and
assembly plants, steel plants, a paper company, éhd manufacturing plants
total approximately 6 MGD. Waste constituents.iﬁclude toxic metais, oil,

grease, solids, BOD iron, chrome, fiber, dye, and cooling water, shown

5’
on Table 4. Figure 3 shows the location of the industrial waste outfalls
in the Huron River Basin.

Nine industries provide adequate treatment or control of their indus-
trial wastes as determined by the Michigén Wafér Resources Commission. Two
industries provide inadequate treatmentland are under order by the State.
Surveys to determine the édequacy of treatment for the two remaining

industries are being conducted by the State.

Belleville PlatingﬁCompany in Belleville discharges 0.02 MGD to the

Huron River from electroplating operations. Waste constituents include
copper, cyanide, nickel, cadmium, zinc, acids, and alkali. Treatment

consists of CN oxidation with chlorine, precipitation of metals with a lime

18



equalizing lagoon, and two sedimentation tanks. Treatment is rated as
adequate by the State of Michigan. Sanitary wastes are discharged to a
septic tank and the tile field.

Detroit, Toledo, and Ironton Railroad Company operates a railroad

repair yard and repair shops in Flat Rock. Wastes originate during the
repair and fueling of diesel engines, and are discharged to Silver Creek,

a tributary of the Huron River. The.princibal waste éonstituents contained
in a flow of 0.003 MGD are oils. .Treatment consists of o0il skimming and

is rated as adequate By the State. Sanitary wastes are discharged to‘a
septic tank and tile field.

Federal Screw Products Corporation is located in the City of Chelsea.

The products are metal- threaded parts and bolts. A waste discharge of 0.02
MGD éonsists of soluble oils, wastewater, and cooling water. The oils

are collected and disposed of by commercial waste oil contractors. Waéte—
waters are discharged to a i0,000-gallon holding tank for washer water.
Cooling waters are discharged to a city-owned storm drain connected to

Letts Creek, a tributary to the Hufon RiQer. Control of wastes are rated

as adequate by the State. Sanitary wastes are treated by the City of Chelsea.

Ford Motoxr Company-Lincoln Division, located in the City of Wixom,

discharges wastes originating from automobile‘assembly operations, and are
discharged to Norton Creek, a tributary to the Hurop River. The flow from
this plaﬁt is 1.2 MGD, and the main waste constituents'are paint, sludge,
solids, and chromate; Waste treatment consists of the breaki;g up of éludges